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Applicant Name:

Shenzhen SmarTrans Photoelectric Co., Ltd.

Address: Block 2, Longfa industrial park, Chuangye road, Baoan
district, Shenzhen, China

Sample Information

Sample Name:
Sample No.:
Sample Model:
Sample Size:
Sample Weight:
Sample Quantity:

Sample Description:

Sample Supplied By:

Test Information
Test Item:
Received Date:

Testing Date:

SRA5050-HK31
WZH042805002

/

500 mmx500 mmx40 mm
/

1 PC

Normal

Client

Compression Test
Jul 9, 2020
Jul 9, 2020

Preconditioning: /
Test Result
Sample No. Test Item Test Result

WZH042805002 Compression Test | appearance abnormality on the product by

After the test, there is no obvious

visual inspection.
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Test Item 1: Compression Test

1. Test Standard: Supplied by client

2. Test Equipment:
) ) ) Calibration
Equipment Name Equipment Model | Equipment NO. )
Useful-life
Carton Compression
ZXYD-502 TTS-YQ-001 Jan 14, 2022
Tester
S

Test Remark & Notes:

(1) Center the sample on the lower platen of the Carton Compression Tester.
(2) Increase the compression force on the sample to 2 tons. When the test

load reaches, released the compression.

(3) The compression curve is as attached below:
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Compression Curve
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Appendix: Test Pictures
Pre-test:

Testing:

Compression Test

Post-test:

4

No obvious appearance abnormality on the product by visual inspection

DR T )

- - — END OF THE REPORT = - -
The test report with no signature or specialized stamp is invalid. The result(s)'shown in this report refer only to the sample(s)
tested. Without the approval of TTS, this report can’t be reproduced except in full. The testing date and result(s) in this report
is(are) just for scientific research, education, enterprise product development and internal quality control etc.
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